F16. REAR SHOCK ABSORBER ASSY
后减
NO. PART NO. DESCRIPTION QTY
1 90117-10045-X10C Socket Bolt M10*45*1.25 1
2 GB/T6171-M10*1.25-A2G Hexagon Nut M10*1.25 2
3 52400-FY20-00R Rear Shock Absorber Assy (Red, 235) 1
3 52400-FY20-YGB Rear Shock Absorber Assy (Black, 235) 1
4 90117-10050-X10C Bolt M10*50*1.25 1
5 GB/T95-10-A2G Washer 10 4
6 GB/T93-10-A2G Spring Washer 10 2